APARTMENT COMPACTOR ASSEMBLY

{_

STANDARD PLUMBING

PLUMBNG w/ LOCK VALVE
REV.8/06
M3103-66
FOR MODEL - KP03 8/05
ltem Part Number Part Description Qty.
1 9103-12-0 Cylinder Pin Weldment 4
2 63-103 3/8NC Lock Nut 4
3 64-103 3/8” STD. Flat Washer 4
4 62-436 3/8NC x 1-1/4” Cap Screw 4
5 9103-1-1 Rear Cover Plate 1
6 62-425 3/8NC x 3/4” Hex Washer Thread Cutting Screw 3
7 9103-8-0 Slide Cover Plate 1
8 62-436 3/8NC x 1-1/4” Cap Screw 2
9 9103-1-2 Stop Block 2
10 25-373 3/4(JIC) Swivel Nut Branch Tee Hydraulic Fitting 2
11 21-196 Hydraulic Cylinder 2
12 24-246R 3/8” DIA. x 28” Hose Assembly 2
13 25-467 3/4 (M) JIC to 3/8NPT (M) 90° Hydraulic Fitting 4
14 24-266R 3/8” DIA. x 21” Hose Assembly 2
15 25-365 3/4” Bulkhead Union/Lock Nut Hydraulic Fitting 2
16 25-310 3/4(M) JIC to 3/4(F) JIC 90° Swivel Hydraulic Fitting 2
17 70-212 Turnbuckle Assembly (Black) 2
18 25-2312 Lock Valve 3/4(F) #8 SAE O-Ring 1
19 42-134 Seal 2
20 25-300 3/4(M) O-Ring to 3/4(M) JIC Adapter Hydraulic Fitting 2
21 9103-14-0 Ram Weldment 1
22 9103-0-18 Top Cover 1

P1



This page intentionally left blank.

P2



SIDE LATCH ASSEMBLY

e

! o = J
LAl - /@@
-

g/
/
@Z

6/03

M3103-33
FOR MODEL - KP03 6/03
ltem Part Number Part Description Qty.

1 9103-20-10 Latch 2
2 53-160 Wear Bushing (17 OD x .765” ID x .781”) 2
3 62-421 3/4NC x 2” GD5 Cap Screw 2
4 64-112 3/4” STD. Lock Washer 2
5 82-283 Yoke End - 3” 4
6 63-106 1/2NC Hex Nut 4
7 9103-20-11 Threaded Rod 2
8 60-269 1/2” DIA. x 1-9/16” Clevis Pin 4
9 60-724 1/8” DIA. x 1-1/4” Cotter Pin 4
10 62-569 1/2NC x 1-1/2” GD5 Cap Screw 4
11 63-107 1/2NC Lock Nut 1
12 9103-20-0 Latch Weldment 1

P3



M9103-11
Rev. 10/99

3 HP
FOR SERIAL

#2100 & ON

P4



POWER UNIT ASSEMBLY (SEQUENCE CONTROL VALVE)

FOR MODELS - ALL 8/05
ltem Part Number Part Description Qty. | | ltem Part Number Part Description Qty.
1 9003-2-0 | Tank Weldment 1 46 25-329 1/4NPT x 1/2” JIC Fitting 1
2 75-101 1/2NPT Pipe Plug 2 47 Power Panel 1

3 63-100 1/4ANC Hex Nut 12 48 79-223 1/2” x 90° Electrical Adapter 4
4 64-100 1/4” STD. Lock Washer 12 49
5 |® 25-232 Sump Filter 1 50
6 51 79-408 Cartridge Heater 1
7 52
8 53
9 64-148 5/16” STD. Lock Washer 12 54 |m 79-196 Liquitite Flex Metal Hose - 10” 1
10 63-106 1/2NC Hex Nut 4 55 Electrical Wire
1 64-107 1/2” STD. Lock Washer 4 56 79-229 Washer 2
12 24-269R 3/8” DIA. x 16” Hydraulic Hose 1 57 (o 9001-4-0 |Hi-Lo Pump Replacement Kit 1
13 24-422 3/8” DIA. x 8" Tube Return 1 (Replaces 25-241)
14 o 25-2529 Hi-Lo Pump (.50"Dia. Shaft) 1
15 58 | i i
16 | 62-507 | 1/4NC x 3/4°GD5 Cap Screw 12 o 69-107  3/82" x /2" Woodruff Key 1
17 & 69-103 1/8” x 1/2 Woodruff Key 1
18 | 9003-1-1 |Tank Cover 1 |[759 [o 75-152  |3/4NPT Close Nipple 1
19 25-215 Filler Breather 1 °
20 |*x 62-414 1/2NC x 1-3/4” GD. 5 Cap Screw | 4 60 |o 75-153 3/4NPT Street Elbow 1
O 62-436 3/8NC x 1-1/4’GD5 Cap Screw 4 .
21 |x 64-107 1/2” STD. Lock Washer 4 61 |O 62-787 5/[16NC x 4-1/2” GD.5 Bolt 2
O 64-103 3/8” STD. Lock Washer 4 62 (o 64-148 5/16” STD. Lock Washer 2
22 % 9003-1-5 |Mounting Bracket 1 d
O 9001-1-5 | Mounting Bracket 1 63 |0 63-146 1/2NC Hex Flange Serrated Nut 4
23 62-372 1/2NC x 2-1/2°GD5 Cap Screw 4 || 64 |0 82-300 Retainer Nut 2
24 25-330 9/16 0-Ring to 9/16JIC Union 2 || 65 |o 24-270R  |Hose 14-1/4” Long x 3/8” DIA. 1
25 62-536 5/16NC x 1-1/4’GD5 Cap Screw 4 hd
26 25-217 Hyd. Control Valve - Sequence 1 || 66 |O 82-116 Coupler L
27 | 25-331 | Adapter Fitting o | |67 |0 8-115  |Spider 1
28 | 24-374R |1/’ DIA. x 144" Hydraulic Hose | 2 | |8 |7 82-117 |Coupler (438 Bore) 1
29 25-2464 | Female CouplerIndustrial-Retract | 1 0 82-319 Coupler (.50 Bore) 1
30 | 25-2292 | Male Coupler Industrial - Extend | 1 || 69 | 25-180 1/4NPT Female Coupler 1
31 |x 82-103 Coupler 1 70 (A 9003-4-2 Back Panel 1
32 |e 82-104 Spider 1 71 |« 82-307 3HP Hi-Lo Coupler 3/32" Keyway
33 |% 82-102 Coupler 1 ¥ 82-215  |3HP Hi-Lo Coupler 1/8"Keyway | 1
34 |~ 69-105 Key 1 72 |® 25-2270 3HP Hi-Lo Pump 1
o 69-106 Key 1 73 |® 62-617 5/16NC x 6” GD. 5 Cap Screw 2
35 74 25-385 9/16(M)0O-Ring to 1/2JIC(M) 90° 1
Fitting
36 [« 79-513 Motor (3HP-3 Phase) Footless 1 #* _Part used on 3-Phase Power Unit
O 79-246 Motor (1HP - Single Phase) 1 o Part used on Single Phase Power Unit
37 79-298 Wire Nut 4 A Part contained in 9003-4-0 Hood Assembly
38 62-432 5/16NC x1’GD5 Cap Screw 8 ®  Used for Serial No. 2100 & On
39 64-102 5/16” STD. Flat Washer 4 m  This is a bulk quantity item. You must specify length
40 |a 9003-4-1 Hood 1 required when orderipg.
T 63-135 5/16NC Hex Nut 12 % |MPORTANT: When ordering ltem 58 Woodr_uff Key & ltem
m 9003-0-1 _[Mounting Plate 1 71 Pump Coupler note there are 2 different sizes available.
. Measure the keyway on your pump shaft to determine size
43 9003-208-2 | Lower Mounting Bar 1 needed before ordering.
44 44-206 Plug 1
45 24-514R 1/4” DIA. x 22-1/2" Hyd. Hose 1

o
(&)}



(o \ \ | | o)
\ i ! ! —
e &1 @
= =) = \ = GND g
/6) /G /€
F BB _FEEE.
¢ # >
I (XX
[ @ [ [F (Srang
s lr = m| @ ‘=‘;m@
[ 1] o7 o] 58
A 3

u/'&

oo
|

|
|
|
|
| |
Y ——

5 460 OQverload Relay
located inside bottom

of control panel

M3103-22
REV.11/99

P6




3-PHASE POWER PANEL (SEQUENCE CONTROL VALVE)

FOR MODELS - KP03 8/05

ltem Part Number Part Description Qty.
1 79-198 Control Box 1
2 9110-110.220-3 Relay Panel 1
3 79-352 N.O. Contact Block 2
4 79-353 N.C. Contact Block 1
5 9001-110-3 Plastic Seal 1
6 Electrical Schematic Specify Serial No. & Voltage 1
7 79-358 Relay Socket 1
8 79-357 Relay 1
9 79-512 Green Operator 1
10 79-426 Legend Plate ON/OFF 1
11 79-346 Mushroom Operator - Stop 1
12 79-322 Legend Plate - Stop 1
13 79-218 1/2NPS Lock Nut 2
14 25-409 1/2(M)JIC to 1/4(F)NPT Straight Fitting 1
15 25-2534 Pressure Switch 1
16 9003-213-1 Terminal Mounting Strip 1

17
18 79-244 Overload Relay (8 - 12.5) 1
79-245 Overload Relay (4 - 6.3) 1

19
20 79-344 Terminal Block 5
21 79-203 FNM 2-1/2 Amp Fuse 1
22 79-226 Transformer 1
23 79-243 AC Contactor 1
24 79-387 Switch Key (CH) 1
25 79-425 Keyed 2-Position Switch 1
26 79-320 Legend Plate START 1
27 9003-210-2 Fuse Replacement Decal 1
28 9001-112-3 Ground Decal 1

o 208 Volt, 230 Volt
e 460 Volt

P7



T _.__
I T T T T

__ 1
T T T T T T T T T T T =

— [ [ [ [ T T [ T T

=

D1
p

=)

/‘6

||||| 1
|
|
|
|
|
|

N

M3103-21
REV.11/99

P8



SINGLE PHASE POWER PANEL (SEQUENCE CONTROL VALVE)

FOR MODELS - KP03 8/05
ltem Part Number Part Description Qty.
1 79-198 Control Box 1
2 9110-110.220-2 Relay Panel 1
3 79-251 AC Contactor 1
4 79-271 Fuse Holder 1
5 79-352 N.O. Contact Block 1
6 79-353 N.C. Contact Block 1
7 9001-110-3 Plastic Seal 1
8 Electrical Schematic - Specify Serial # and Voltage 1
9 79-387 Switch Key - (CH) 1
10 79-358 Relay Socket 1
11 79-357 Relay 1
12 79-227 2-1/2 Amp Fuse 1
13 9001-112-2 Fuse Replacement Decal 1
14 25-2534 Pressure Switch 1
15 79-218 1/2NPS Lock Nut 2
16 9003-213-1 Terminal Mounting Strip 1
17 | o 79-362 Overload Relay (8 - 12.5) 1
*  79-247 Overload Relay (12.5 - 20) 1
18 79-344 Terminal Block 5
19 79-346 Mushroom OPERATOR / STOP 1
20 79-322 Legend Plate - STOP 1
21 79-320 Legend Plate START 1
22 79-426 Legend Plate ON/OFF 1
23 79-425 Keyed 2-Position Switch, Maintained 1
24 79-512 Green Operator START 1
25 25-409 1/2(M)JIC to 1/4(F)NPT Straight Fitting 1
* 110 Volt
o 220 Volt

P9



HYDRAULIC SCHEMATIC --3 HORSEPOWER
(SEQUENCE CONTROL VALVE)

@
PACKER PACKER
CYLINDER CYLINDER
¢ s
PRESSURE
| - SWITCH
’ _ 4 .
]
*—9 |

= A
MAIN RELIEF—| r; _ SEQUENCE
2100 PSI I E= 1850 PSI
—e

e L

S
Y e
v

<

M9103-16
9/96

P10




HYDRAULIC SCHEMATIC

-- ONE HORSEPOWER

(SEQUENCE CONTROL VALVE)

®
PACKER PACKER
CYLINDER CYLINDER
® N
J
Py o3
PRESSURE
| SWITCH
‘
I |
. |

—e

1=

= A
MAIN RELIEF— = r; . SEQUENCE
2100 PSI I 1850 PSI
—®

<

w

1
0

M9103-16
9/96

P11




K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.
ELECTRICAL SCHEMATIC - - (SEQUENCE CONTROL VALVE)
1 HP, SINGLE PHASE, 60 HZ
1170 VOLT, 18 AMPS
(OIL HEATER OPTIONAL)

Connection Serew Tor?#e Inch - Lb
Size in.— Max.
Line Terminals: M4 89-13.3
Load Terminals: M4 9-13.3
Control Terminals: | M3.5 7-10.86
Auxilary Terminals:| M3.5 7-9
Terminal Block: 7-9

BREAKER DISCONNECT
CUSTOMER PROVIDED.

ey ﬂ IM oL
o-+~o S>— L1 | | OC—) 71

|
I [
USE COPPER I
WIRE 60°C b 124 | C— T2
WIRE INSULATION | ! I
o -~ o S—13 | | C— 13
L — 1
GROUND TO CONTROL BOX
STOP ||||
RED RED O GRAY TFose]]
WHITE 5
BLACK N __NTB'AZAEQ
] o—@ 2
THERMQ SWITCH |
| ABOVE 70°F
QIL HEATER OPTIONAL
CUSTOMER INSTALLED
OPTIONAL
FLECTRIC EYE
o 2l WHITE
o O— 2
GREEN ‘ | |
[ 4
DOOR INTERLOCK
4 1413 WHITE
O O O D2
START ON/GFF
RED 1 RED BLUE
——0 oO———0 o0——
M1 g CR1 ;5 o] 5 Al A2 g5 0L g5
RED 13 14 BLUE BLUE & | GREEN BLACK g PURPLE BLACK WHITE g
oA 3 oLl Sy oo HHlE g

P3A

[iBTANDARD: BUSS 25BMKM 2-1/2 AMP, OR EQUIV.

NOTE:
MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1 & L3. CHECK ROTATION OR MOTOR.

IF COUNTER-CLOCKWISE ROTATION IS OBSERVED, WIRES IN MOTOR HOUSING CONNECTOR MUST BE INTERCHANGED

PER MOTOR PLATE.
Rev.8/02

Ma103-10

P12




K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.
ELECTRICAL SCHEMATIC - — (SEQUENCE CONTROL VALVE)
1 HP, SINGLE PHASE, 60 HZ
220 VOLT, 8 AMPS
(OIL HEATER OPTIONAL)

Connection Screw | Torque Inch - Lb
Size in.— Max.
Line Terminals: M4 9-13.3
Load Terminals: M4 89-13.3
Control Terminals: | M3.5 7-10.86
Auxilary Terminals:| M3.5 7-9
Terminal Block: 7-9

BREAKER DISCONNECT
CUSTOMER PROVIDED.

L ] o
ool S L1 | | OC— T

|
f
USE COPPER | I |
° I ||
WIRE 60°C C L2b—1 | O T2
WIRE INSULATION |
:o/‘\o| S>—L30— | OC— T3
GROUND TO CONTROL BOX |
STOP ||||
0
RED T o_RED GRAY TFose]]
COMMON WHITE 5
L N0 g
BLACK l BLACK o 5
[ THERMO SWITCH
(U LA
OPTIONAL OIL HEATER OPTIONAL
ELECTRIC EYE CUSTOMER INSTALLED

WHITE

DOOR INTERLOCK

4 14 13 WHITE
O O O 2

L
RED RED

RED 13 m'_g BLUE

fo) oL
12 cREEN BLACK 3 PURPLE Al A2giack B % wire b 5
-
3 ; vel? @ S

PSA
E> STANDARD: BUSS 250V, FNM 2-1/2 AMP, OR EQUIV.

NOTE:
MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1 & L3. CHECK ROTATION OF MOTOR.

IF COUNTER-CLOCKWISE ROTATION IS OBSERVED, WIRES IN MOTOR HOUSING MUST BE INTERCHANGED

PER MOTOR PLATE.

Rev.8/02
MS103-9

P13




This page intentionally left blank.

P14



K-PAC DIVISION OF
KRAUSE CORPORATION, INC.
ELECTRICAL SCHEMATIC — — (SEQUENCE CONTROL VALVED
3 HP, 3 PHASE
208 VOLT, 11 AMPS / 230 VOLT, 10 AMPS / 460 VOLT, S AMPS
(OIL HEATER OPTIONAL)

Connection Screw |Torque Inch - Lb
ize in.— Max.
Line Terminals: M4 89-13.3
Load Terminals: M4 89-13.3
Control Terminals: | M3.5 7-10.6
Auxilary Terminals:| M3.5 7-9
Terminal Block: 7-9

BREAKER DISCONNECT
CUSTOMER PROVIDED.

I M oL

——T—{J’l\C) ! 5 L1 I I C— 11
USE COPPER [ |
WIRE BO°C L ot o ng | T2
WIRE INSULATION | ' |

—+o-+o0 | P30 | | OC— T3

GROUND TO CONTROL BOX ||||
|

STOP
Q
RED _[-C RED GRAY

60
a ll o vV 230V 208V
YELLOW
O 115V |“ 2
|

BLACK e _L~5TBLXQQ
o AAN—o7e A% o 5
| TP'LER&{VOE SHIGTCH |
" OIL HEATER OPTIONAL
CUSTOMER INSTALLED
OPTIONAL
_ELECTRIC EYE
| ! 2|
| 5 o WHITE 5
GREEN
—o— o
3 4
[
DOOR INTERLOCK
4 14 13 WHITE
O O @ O b
START ON/OFF
pen —— peo B
—0 o——-o0 O—
Rep 13 M 14 BLue sl 8 12 greEn BLACK 5 purpLe Al g BB
5 o o OID . &@c oo MIIE o
3 N.C.

PSA

STANDARD: BUSS 250V FNM 172 AMP OR EQUIVALENT
WITH OIL HEATER: BUSS 250V, FNM 2-1/2 AMP OR EQUIVALENT

NOTE:

MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1,
L2 & L3. CHECK ROTATION OF MOTQR.

IF COUNTER-CLOCKWISE ROTATION IS OBSERVED, WIRES IN MOTOR
HOUSING CONNECTOR MUST BE INTERCHANGED PER MOTOR PLATE. Rev.8/02

MS103-7

P15




| ©
20 ®
e

m) [
| 4%3

DANGER
HGH VOLTAGE

REV.9/02
M3103-27

P16




3 HP POWER UNIT ASSEMBLY (ELECTRIC CONTROL VALVE)

FOR MODELS - kP03 Serial # 1200 & On 9/02
ltem Part Number Part Description Qty.
1 9003-0-5 Hood 1
2 62-486 5/16NC x 3/4” GD5 Cap Screw 8
3 64-148 5/16” STD. Lock Washer 14
4 64-102 5/16” STD. Flat Washer 4
5 | see pg P20-21 Power Panel Assembly (Electric Control Valve)
6 63-135 5/16NC Hex Nut 12
7 82-300 5/16NC Retainer Nut 2
8 62-432 5/16NC x 17 GD5 Cap Screw 4
9 9003-208-2 Lower Mounting Bar 1
10 9003-0-1 Power Panel Mounting Plate 1
11 63-146 1/2NC Hex Flange Serrated Nut 3
12 62-507 1/4NC x 3/4” GD5 Cap Screw 12
13 64-100 1/4” STD. Lock Washer 12
14 63-100 1/4NC Hex Nut 12
15 75-101 1/2NPT Square Head Pipe Plug 2
16 9003-2-0 Tank Weldment 1
17 25-232 Sump Filter 1
18 75-153 3/4NPT x 90° Black Street Elbow 1
19 75-152 3/4NPT Black Close Nipple 1
20 25-2270 3HP Hi-Low Hydraulic Pump 1
21 62-151 1/2NC x 3” GD5 Cap Screw 4
22 9003-6-1 Tank Cover 1
23 62-414 1/2NC x 1-3/4” GD5 Cap Screw 4
24 64-107 1/2” STD. Lock Washer 8
25 9003-1-5 Motor to Pump Mounting Bracket 1
26 63-106 1/2NC Hex Nut 4
27 82-307 3HP Hi-Low (3/32) Keyway Coupler 1
28 82-104 Spider (Motor to Pump) 1
29 82-102 3HP Motor Coupler 1-1/8” DIA. 1
30 79-513 3HP 3-Phase Footless Motor 1
31 9003-0-4 Back Panel 1
32 25-2220 Hyd. Control Valve (Electric) 1
33 25-408 7/16(M)O-Ring to 3/4(M)JIC Adapter Hydraulic Fitting 2
34 24-508R 1/4”DIA. x 30” Black 2W Hose Assembly (1/2JIC) 2
35 25-215 Filler Cap Assembly 1
36 25-2218 Relief Cartridge 1
37 25-379 7/8(M)O-Ring to 3/4(M)JIC Adapter Hydraulic Fitting 2
38 24-383R 1/2”DIA x 144” Black 2W Hose Assembly (3/4J1C) 2
39 25-2520 Valve Sub-Plate 1
40 25-196 1/2NPT(F) to 7/8 O-Ring (M) Hydrualic Fitting 1
41 9010-1-2 Return Pipe 1
42 24-2170R 3/8” DIA. x 14-1/4" 1/2(M)NPT - 3/4(F)JIC Black 2W Hose 1
43 62-497 5/16NC x 5-1/2” GD5 Cap Screw 2
44 79-408 Cartridge Heater and Thermostat 1
45 9010-30-2 Wire Shield 1
46 79-273 3/8Cord - 1/2Pipe Liquitite Adapter 1

P17



| ©
20 ®
e

m) [
| 4%3

DANGER
HGH VOLTAGE

REV.9/02
M3103-27

P18




1 HP POWER UNIT ASSEMBLY (ELECTRIC CONTROL VALVE)

FOR MODELS - kP03 Serial # 1200 & On 8/05
ltem Part Number Part Description Qty.
1 9003-0-5 Hood 1
2 62-486 5/16NC x 3/4” GD5 Cap Screw 8
3 64-148 5/16” STD. Lock Washer 14
4 64-102 5/16” STD. Flat Washer 4
5 | see pg P22-P23 Power Panel Assembly (Electric Control Valve)
6 63-135 5/16NC Hex Nut 12
7 82-300 5/16NC Retainer Nut 2
8 62-432 5/16NC x 17 GD5 Cap Screw 4
9 9003-208-2 Lower Mounting Bar 1
10 9003-0-1 Power Panel Mounting Plate 1
11 63-146 1/2NC Hex Flange Serrated Nut 3
12 62-507 1/4NC x 3/4” GD5 Cap Screw 12
13 64-100 1/4” STD. Lock Washer 12
14 63-100 1/4NC Hex Nut 12
15 75-101 1/2NPT Square Head Pipe Plug 2
16 9003-2-0 Tank Weldment 1
17 25-232 Sump Filter 1
18 75-153 3/4NPT x 90° Black Street Elbow 1
19 75-152 3/4NPT Black Close Nipple 1
20 9001-4-0 Hi-Low Hydraulic Pump Replacement Kit (Replaces 25-241) 1
25-2529 Hi-Low Hydraulic Pump (.50” DIA. Shaft) 1
21 62-372 1/2NC x 2-1/2” GD5 Cap Screw 4
22 9003-6-1 Tank Cover 1
23 62-436 3/8NC x 1-1/4” GD5 Cap Screw 4
24 64-103 3/8” STD. Lock Washer 8
25 9001-1-5 Motor to Pump Mounting Bracket 1
26 63-106 1/2NC Hex Nut 4
27 82-117 1HP Coupler-Pump w/ Set Screw (.438 Bore) 1
82-319 Coupler (.50 Bore) 1
28 82-115 Spider (Motor to Pump) 1
29 82-116 1HP Coupler 1
30 79-246 1HP Single Phase Motor 1
31 9003-0-4 Back Panel 1
32 25-2220 Hyd. Control Valve (Electric) 1
62-564 1/4NC x 2” Socket Head Cap Screw (Included in ltem 32) 2
33 25-408 7/16(M)O-Ring to 3/4(M)JIC Adapter Hydraulic Fitting 2
34 24-508R 1/4”DIA. x 30” Black 2W Hose Assembly (1/2JIC) 2
35 25-215 Filler Cap Assembly 1
36 25-2218 Relief Cartridge 1
37 25-379 7/8(M)O-Ring to 3/4(M)JIC Adapter Hydraulic Fitting 2
38 24-383R 1/2”DIA x 144” Black 2W Hose Assembly (3/4JIC) 2
39 25-2520 Valve Sub-Plate 1
40 25-196 1/2NPT(F) to 7/8 O-Ring (M) Hydraulic Fitting 1
41 9010-1-2 Return Pipe 1
42 24-2170R 3/8” DIA. x 14-1/4" 1/2(M)NPT - 3/4(F)JIC Black 2W Hose 1
43 62-787 5/16NC x 4-1/2” GD5 Cap Screw 2
44 79-408 Cartridge Heater and Thermostat 1
45 9010-30-2 Wire Shield 1
46 79-273 3/8Cord - 1/2Pipe Liquitite Adapter 1

P19



3 HORSEPOWER POWER PANEL ASSEMBLY

START / MAN-OFF-AUTO

)

&9

r

El

P

STOP START  MAN-OFF-AUTO

|

=l
=
BB

(o
0

f==
a0
BB O
g (X0
BB CO
| es]

i
!
"D

”%A |] f

3
B

-2 3 [ lololil,
[ar, 5] "Tff‘%‘j’
Cgome 1 | 2w lg
¢ B oo
S i &
= = FeTa ¢ ~ Il
SR =T /@
— hisgh:pc gl
T R EL E T ‘:}‘EE’
¥ K Hlblblblo /“
s ||| ore ||| oma| || era| || emn TTT?r 1
- T —®
4

&

START

3 @0
I
= e

I
[

®

STaP

REV.7/06
M3103-28

P20




3 HP POWER PANEL ASSM (Electric control valve) Serial #1200 & On  8jos
fiem Part Number Part Description Qty.
1 62-494 #8 x 1/2” Cross Pan Head Threaded Screw 12
2 79-226 Transformer 1
3 79-203 Fuse - FNM 2-1/2 Amp 1
4 9003-210-2 Fuse Replacement Label 1
5 9010-210-9 Din Rall - Timers 1
6 79-340 Timer 8-Pin (Delay on Break) Spec
7 79-481 Timer 8-Pin (Delay on Make) 1
8 79-501 Timer Base Spec
9 79-339 Contactor 1
10 79-338 Auxiliary Contact 1
11 90710-210-2 Back Panel 1
12 79-337 Din Rail and Panel Adapter 1
13 79-334 Overload Relay (.283-32.0 Amp) 1
14 79-518 Heater Pack (6.75-11 Amp) 1
15 79-567 Heater Pack (3.23-5.25 Amp) 1
16 79-198 Control Box (UL) T4 x 12x 6 1
17 79-357 Relay Spec
18 79-358 Relay Socket Spec
19 9010-210-4 Din Ralil - Terminal Blocks 1
20 79-223 1/2 x 90 Liquitite Adapter 2
21 25-2534 Pressure Switch 2
22 25-404 1/2(M)JIC to T/4ANPT(F) x 90° Hydraulic Fitting 2
23 79-359 Link Rail - 2 Terminal Spec
24 79-344 1 PoleTerminal Block (Size 4) Spec
25 9010-210-3 Din Rail - Relay OL 1
26 79-298 UL Control Panel Label 1
27 Electrical Schematic (Specify Serial # & Voltage when ordering) 1
28 9010-210-8 Clear Cover 1
29 74-265 DANGER HIGH VOLTAGE Decal 1
30 79-352 N.O. Contact Block Spec
31 79-354 N.O. Early Close Contact Block Spec
32 79-353 N.C. Contact Block Spec
33 79-322 Legend Plate - STOP Spec
34 79-346 Mushroom Operator (STOP) Spec
*x  79-482 Operator, 2-Position Mushroom (Maintained) 1
35 79-320 Legend Plate - START Spec
36 79-512 Green Operator, START 1
37 79-425 Keyed 2-Position Switch, Maintained (Standard) 1
*x  79-473 Keyed 3-Position Switch 1
38 79-426 Legend Plate - ON/OFF 1
*x  79-471 Legend Plate - Manual/OFF/Auto 1
39 79-348 Pilot Light - 120V Unit Spec
40 79-325 Legend Plate - Reverse 1
41 79-347 Black Operator 1
42 9010-211-3 Legend Plate - 3/4 Full 1
43 79-349 Amber Lens - Pilot Light 1
44 79-350 Red Lens - Pilot Light 1
45 9010-211-2 Legend Plate - Full 1
46 79-449 Push Button Enclosure - 6 Hole 1
47 79-427 Plug 2
48 79-229 Washer 2
49 [ e 79-196 1/2” Flex Metal Liquitite Hose 180"
50 79-283 1/2NPT Straight Liquitite Adapter Spec
51 79-414 Push Button Enclosure - 2 Hole 1
52 79-387 Key (for ltem 37 Switch) 1
79-560 Key (for Item 53 Switch) 1
53 79-415 Keyed 2-Position Switch, Special Key 1
54 | e 79-407 Wire, #14/3 Type SJO 12 Fi.
55 79-273 3/8Cord - 1/2Pipe Liquitite Adapter 2
56 79-456 Power Block, AC (#PBA) 1
57 79-457 Logic Module - On Delay (#LM5) 1
58 79-455 Scanner Block 1
59 63-242 #10 -32UNF Hex Nut 1
x  Used with Electric Eye Models
® This is a bulk quantity item. Specify exact length required when ordering.

P21



1 HORSEPOWER POWER PANEL ASSEMBLY

?% i@% 606
%p START MAN—GF—AUTG @ , (o\\ ! // / | // o)
| ‘ ey

r3 b ’

H%AH

STOP START  MAN-OFF-AUTO

R~ | 19 8 Ol
[t 2ot © [ 8
podion a R &
Cgome 1 | 2w lg
M= 4|

v ® 20— O[S0

S i &

[deme 0]

D
FF Ty

9

®

E2 START | sTOP

®
o
SRS

|
[

REV.7/06
M3103—-31

p22




1HP POWER PANEL ASSM (Electric Control Valve) Serial #1200 & On /6
fiem Part Number Part Description Qty.
1 62-494 #8 x 1/2” Cross Pan Head Threaded Screw 12
2 9001-112-2 Fuse Replacement Label 1
3 79-227 Fuse - 2-1/2 Amp 1
4 79-271 Fuse Holder 1
5 9010-210-9 Din Rall - Timers 1
6 79-340 Timer 8-Pin (Delay on Break) Spec
7 79-481 Timer 8-Pin (Delay on Make) 1
8 79-501 Timer Base Spec
9 79-339 Contactor 1
10 79-338 Auxiliary Contact 1
11 90710-210-2 Back Panel 1
12 79-337 Din Rail and Panel Adapter 1
13 79-334 Overload Relay (.283-32.0 Amp) 1
14 79-518 Heater Pack (6.75-11 Amp) 1
15 79-335 Heater Pack (14.0-21.7 Amp) 1
16 79-198 Control Box (UL) T4 x 12x 6 1
17 79-357 Relay Spec
18 79-358 Relay Socket Spec
19 9010-210-4 Din Ralil - Terminal Blocks 1
20 79-223 1/2 x 90 Liquitite Adapter 2
21 25-2534 Pressure Switch 2
22 25-404 1/2(M)JIC to T/4ANPT(F) x 90° Hydraulic Fitting 2
23 79-359 Link Rail - 2 Terminal Spec
24 79-344 1 PoleTerminal Block (Size 4) Spec
25 9010-210-3 Din Rail - Relay OL 1
26 79-298 UL Control Panel Label 1
27 Electrical Schematic (Specify Serial # & Voltage when ordering) 1
28 9010-210-8 Clear Cover 1
29 74-265 DANGER HIGH VOLTAGE Decal 1
30 79-352 N.O. Contact Block Spec
31 79-354 N.O. Early Close Contact Block Spec
32 79-353 N.C. Contact Block Spec
33 79-322 Legend Plate - STOP Spec
34 79-346 Mushroom Operator (STOP) Spec
*x  79-482 Operator, 2-Position Mushroom (Maintained) 1
35 79-320 Legend Plate - START Spec
36 79-512 Green Operator, START 1
37 79-425 Keyed 2-Position Switch, Maintained (Standard) 1
*x  79-473 Keyed 3-Position Switch 1
38 79-426 Legend Plate - ON/OFF 1
*x  79-471 Legend Plate - Manual/OFF/Auto 1
39 79-348 Pilot Light - 120V Unit Spec
40 79-325 Legend Plate - Reverse 1
41 79-347 Black Operator 1
42 9010-211-3 Legend Plate - 3/4 Full 1
43 79-349 Amber Lens - Pilot Light 1
44 79-350 Red Lens - Pilot Light 1
45 9010-211-2 Legend Plate - Full 1
46 79-449 Push Button Enclosure - 6 Hole 1
47 79-427 Plug 2
48 79-229 Washer 2
49 [ e 79-196 1/2” Flex Metal Liquitite Hose 180"
50 79-283 1/2NPT Straight Liquitite Adapter Spec
51 79-414 Push Button Enclosure - 2 Hole 1
52 79-387 Key (for ltem 37 Switch) 1
79-560 Key (for Item 53 Switch) 1
53 79-415 Keyed 2-Position Switch, Special Key 1
54 | e 79-407 Wire, #14/3 Type SJO 12 Fi.
55 79-273 3/8Cord - 1/2Pipe Liquitite Adapter 2
56 79-456 Power Block, AC (#PBA) 1
57 79-457 Logic Module - On Delay (#LM5) 1
58 79-455 Scanner Block 1
59 63-242 #10 -32UNF Hex Nut 1
x  Used with Electric Eye Models
® This is a bulk quantity item. Specify exact length required when ordering.

P23



HYDRAULIC SCHEMATIC - -
(ELECTRIC CONTROL VALVE)

1&3 HORSEPOWER

@
PACKER PACKER
CYLINDER CYLINDER
® v,
PSA PSB
> >
SEQUENCE (0

PRESSUR
1850 PSI

E " S SHUT-DOWN
PRESSURE
1650 PSI

' _MAIN RELIEF
L+ 5100 PSI

—_———— e — —

Rev.9/02
M9103-30

P24




K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.

ELECTRICAL SCHEMATIC - — (ELECTRIC CONTROL VALVE)
3HP, 3PHASE, 60HZ - 208VOLT 11AMP/ 230VOLT 10AMP/480VOLT 5AMP

MULTI-CYCLE, ELECTRIC EYE, 80% FULL LIGHT, 100% FULL LIGHT
CONTROL VOLTS 115

USE COPPER
WIRE B0°C
WIRE INSULATION BLACK
=T J; " %L BLack
o or—uo——0
—O 0+ 120— 00K woror
| E | BLACK
O -~0- ( L30— | 00,
BLACK — —_ — TIGHTENING TORQUES
BREAKER DISCONNECT CUSTOMER PROVIDED I | MAIN L1,L2,L3-40 [N. LA.
QTHER I1TEMS PROVIDED BY CUSTOMER: PSA,PSH,S0L a,50L b TERMINAL STRIP LUGS-8 IN.LB.
H4| H3 | H2 H1
#OVO VO 20O CMO

STOP

GRAY X2 WHITE
{11
_________ |
N‘O‘c BLACK ‘2
| 0IL _HEATER OPTIONAL
| __ _THERMO SWITCH ABOVE 70°F | CUSTOMER INSTALLED
OPTIONAL ELECTRIC EYE
L2 WHITE L2
Lo o ®
12
KEY RED )
T

| o o
L3 _ 4
AUTQ/OFF
20—0 BLUE

REMOVE_JUMPER AND_INSTALL INTERLOCKS
IN TERMINALS #5 AND #6

:
2

14 1 WHITE
O

o
&
By
®c
@
=
<
Il
O
5
=
m
N

RED

o

z
S

ORANGE BLUE
® o—| }—e

x

BLACK = = so 7 2
‘@ O—i RED 7 BRONN L b | . / q | WHITE o
= | 6 ] _ V. _
= pEy — oA | g
w
= vEL PR
4T O O
RED /T
_______________ a
FULL
LIGHT
OPTIONAL

T\ STANDARD: BUSS 250V,FNM 2-1/2 AMP, OR EQUIVALENT

NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TG L1,L2 & L3. CHECK ROTATION OF MOTOR,
IF COUNTER-CLOCKWISE ROTATION IS OBSERVED, SWITCH ANY TWO OF THESE THREE. Q003-XXX-OMLLES

REV.A M3103-23

P25




K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.
ELECTRICAL SCHEMATIC — — (ELECTRIC CONTROL VALVED
1HP, 1PHASE, 60HZ, 220 VOLT, 8 AMP
MULTI-CYCLE, ELECTRIC EYE, 80% FULL LIGHT, 100% FULL LIGHT

CONTROL VOLTS 115

USE COPPER
WIRE 60°C BLAG
WIRE INSULATION LACK

IM oL
0 /1\ o L1 :C BLACK

I BLACK
! 20— —0C A

Py L3 BLACK

TIGHTENING TORQUES
MAIN L1,L2,L3-40 IN. LA.
TERMINAL STRIP LUGS-8 IN.LB.

COMMON WHITE

BREAKER DISCONNECT CUSTOMER PROVIDED
OTHER ITEMS PROVIDED BY CUSTOMER: PSA,PSB,SOL a,50L b GROUND TO CONTROL BOX |||I

aTOoP

o O GRAY

BLACK 2

[ OIL HEATER OPTIONAL
CUSTOMER INSTALLED

— TR oW R VIR 2 T

— 2l
P 2 WHITE 2
O O
| |
12
GREEN
| 6 ot
a ]
L 1
BLACK ‘
AUTOQ/OFF
i DOOR INTERLOCK 5 1 WHITE 2
5 L O
J REMOVE JUMPER AND_INSTALL INTERLOCKS
10—0 IN TERMINALS #5 AND #6
MANYOFF START T T A RED 7™
RED o2 BLACK l ! neen 0 BLUE 14 ] WHITE 2
100 ORRQ T 02: O )-8
TOM | P |
ro— e [

RED

3 L peD YEL
2o | o - S—
12 8
BLACK T = e BROWN soL b | WHITE 2
X O— z | ®
; | g A
3 ey — A | g
E YEL
4 T QO O
YELLOW
3 RED RED
® 7T
- - = — 13 2
| ReD ! FULL
T O LIGHT
| s OPT IONAL
5

T\ STANDARD: BUSS 250V,FNM 2-1/2 AMP, OR EQUIVALENT

NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1 & L3. CHECK ROTATION OF MOTOR,
IF COUNTER-CLOCKWISE ROTATION 15 OBSERVED, WIRES IN MOTOR HOUSING CONNECTOR MUST BE INTERCHANGED.

80071-220-0MLLES
REV. A M3103-34

P26




K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.

ELECTRCAL SCHEMATIC - — (ELECTRC CONTROL VALVE)
3HP, 3PHASE, 60HZ - 208VOLT 11AMP/ 230VOLT 10AMP/460VOLT S5AMP
MULTI-CYCLE, ELECTRIC EYE, ALARM, 80% FULL LIGHT, 100% FULL LIGHT

CONTROL VOLTS 115

TYPE 1 ENCLOSURE

USE COPPER
WRE 60%C BLACK
w,&—: _I_NS%ATION " .
—lo - O|— u
Py % 00 BLACK
' - BLACK
—0 - 30—
BREAKER DISCONNECT CUSTOMER PROVIDED BLACK - TGHTENNG TORQLES
QTHER TEMS PROVIDED BY CUSTOMER PSA, PSB, SOL q, SOL b T 7] AN L1 L2 1330
RMNAL STRP LUGS— 8 IN LB.

MAINTANED
STQP

GRAY

QL HEATER GPTIONAL' {1
CUSTOMER INSTA

O $
REMOVE_ JUMPER A#ID INSTA#L NTERLOCKY
N _TERMNALS #2 AND #6

FLASHNG AMBER WHITE 2

O ( ) e S
/7N WHITE

ELECTRC EYE P
1 2 WHITE 2

0 o
NN g
T

| | BLUE ® BLUE
_pPm |

f PRALE /T BROWN
N

M

CR1

YELIOW
BROWN

)
B
<
~ 1Y

FULL
LIGHT
OPTIONAL

A STANDARD: BUSS 250V, FNM 2-1/2 AMP, OR EQUIVALENT

NOTE: MAOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TO L1, L2 & L3, CHECK ROTATION OF MOTOR,
IF COUNTER-CLOCKWISE ROTATION IS OBSERVED, SWITCH ANY TwWO OF THESE THREE Q003-XXX-OMLLESA

REV 5/06 MI103-36

P27




K-PAC EQUIPMENT DIVISION
KRAUSE CORPORATION, INC.

ELECTRCAL SCHEMATIC - - (ELECTRIC CONTROL VALVE)
1HP, 1PHASE, 60HZ, 220 VOLT, 8 AMP

MULTI-CYCLE, ELECTRIC EYE, ALARM, 807x FULL LIGHT, 100% FULL LIGHT
CONTROL VOLTS 115

TYPE 1 ENCLOSURE

USE COPPER
WIRE 60°C BLACK
WRE INSLJLATION -
- )\ I BLACK
[~ I
| BLACK TGHTENNG TORQUES
| 6—I I—OOE MAN L1, L2, L3-40 N B
TERMNAL STRP LUGS-8 IN. LB
—tochor—uo—

BREAKER DISCONNECT CUSTOMER PRQOVIDED

COMMON WHITE
OTHER ITEMS PROVIDED BY CUSTOMER PSA, PSB, SOL a, SOL b

GROND TO CONTROLB]X|||I
|

MAINTANED
STQP

OL HEATER OPTIONAL
—|CUSTD\/ER INSTALLED

h BLACK
T

C/ FLASHNG AMBER
/N
FLECTRC EYE ¥
Y o2 WHITE
o o BLACK
™ .y ‘
| é . g WHTE o
- _O_I RED
| e g BUE
e I 050 I
w RED 2 1 P8 _|
: : oo
& 3 RED o1 LoRmeRE N
1 PURPLE
M | 4 CR1
1% O\iﬁ)ﬂ I
L 5V os | n
I @-FED o o YEL 4 wmacE 4 5 erawn 5 O
2 8
=z
: o
‘@ BLACK [~ _O—I RED 7 BROWN b 0—/1/—C_I WHITE o
: - R
é REV g
o —Ll
O O
YELLOW
RED T\
e T W - 1
FULL I
LIGHT |
OPTIONAL |
I
I
I
I
___________________________________________ _

/A\ STANDARD: BUSS 250V, FAM 2-1/2 AMP, OR EQUIVALENT
NOTE: MOTOR ROTATION MUST BE CLOCKWISE. CONNECT POWER LEADS TQ L L2 & L3 CHECK ROTATION OF MOTOR,

I COUNTER-CLOCKWISE ROTATION IS OBSERVED, SWITCH ANY TWO OF THESE THREE. Q001-220-0OMLLESA

REVS06 M3103-35

P28




HYDRAULIC CONTROL VALVE - SEQUENCE

N

N

/@

|

SN

O A

M\

L=

M9060-15
FOR MODELS - 25-217 CONTROL VALVE 9/02
ltem Part Number Part Description Qty.
1 25-242 Relief Valve 1
2 25-243 Sequence Valve 1

P29



PRINCE HYDRAULIC CYLINDER ASSEMBLY

Rev.8/06

M9103-20
21-196 2-1/2”x 20" Prince Cylinder Assembly 8/06
Retracted - 28” Extended - 48” Stroke - 20” Rod Diameter - 1-3/8”
ltem Part Number Part Description Qty.
1 21-2036 Piston Rod Assembly 1
2 21-2037 Butt & Tube Assembly 1
3 21-2038 Piston 1
4 21-2039 Gland 1
5 63-114 Lock Nut 1
6 21-2042 #8 SAE Plug 2
7 Grease Zerk 1
8 [ x Snap Ring Retainer 1
9 | x Piston Ring 1
10 | % O-Ring 1
11 [ % O-Ring 2
12 | x Back-Up Washer 2
13 | x Back-Up Washer 1
14 | % Back-Up Washer 1
15 | % Quad Ring 1
16 | x Wiper 1
17 Grease Zerk 1
o 21-2041 Seal Kit (Includes x Items)

e Not part of cylinder assembly

P30



OVERHEAD CHUTE HOPPER (BOLT-ON) w/ ACCESS DOOR

Mg103-5
REV.8/01

FOR MODELS - KP03 8/01
ftem Part Number Part Description Qty.
1 9110-35-0 Lug Weldment 2
2 9103-11-0 Hopper Door Weldment 1
3 82-229 Keylock Assembly w/Key (#GCL 03-KA) 1
4 9110-1-29 Hooked Cam 1
5 9110-28-0 Latch Assembly 1
6 62-675 1/4NC x 1” Carriage Bolt 4
7 63-164 1/4NC Nylon-Top Lock Nut 4
8 9110-1-27 Latch Cover Plate 1
9 62-640 #8 x 1/2” Hex Washer Thread Cutting Screw 2
10 62-697 #8 x 1-1/2” Hex Washer Thread Cutting Screw 2
11 9110-92-8A Spacer 1
12 79-483 Interlock Switch, Non-Contact 1
13 63-140 3/8NC Hex Flange Serrated Nut 4
14 62-367 3/8NC x 3/4” Hex Flange Serrated Bolt 4
15 62-414 1/2NC x 1-3/4” GD. 5 Cap Screw 2
16 63-107 1/2NC Lock Nut 2
17 62-510 5/16NC x 1”7 GD. 5 Cap Screw 8
18 63-143 5/16NC Hex Flange Serrated Nut 8
19 9103-1-4 Electric Eye Bracket 2
20 79-455 Scanner Block (#SBL1) 1
79-456 Power Block AC (#PBA) 1
79-488 Logic Module, Repeat Cycler (#LM8) 1
21 79-277 Connector Box 1
22 79-416 Electric Cover Plate (Fit 79-277) 1
23 62-109 3/8NC x 17 Cap Screw 1
24 64-104 3/8” STD. Flat Washer 1
25 63-103 3/8NC Lock Nut 1
26 79-273 3/8 Cord - 1/2 Pipe Liquitite 1
27 9103-1-3 Pig Tail, Electric Eye 1
28 62-700 #8 x 3/4” Round Head Slotted Machine Screw 1
29 63-176 #8 Nylon-Top Lock Nut 1
30 79-458 Retro-Reflector (37) 1
31 79-487 Plug - 1-1/2” 2
32 64-102 5/16” STD Flat Washer 8
33 9103-10-0A

P31




FULL ENCLOSED HOPPER (SINGLE OR DOUBLE DOOR)

@

M3103-23

FOR MODELS - KP03 8/01
ltem Part Number Part Description Qty.
1 62-367 3/8NC x 3/4” Hex Flange Serrated Bolt 8
2 63-140 3/8NC Hex Flange Serrated Nut 8
3 9103-1-7 Hopper Cover Plate 1m
4 9103-88-0 Hopper Weldment (Fully Enclosed) 1
5 62-414 1/2NC x 1-3/4” GD5 Cap Screw 2%
6 63-107 1/2NC Lock Nut 2%
7 82-229 Keylock Assembly w/ Key 1%
8 9110-1-29 Hooked Cam 1%
9 62-675 1/4NC x 1”7 Carriage Bolt 4
10 63-141 1/4NC Hex Flange Serrated Nut 4
11 9110-1-27 Latch Cover Plate 1%
12 62-640 #8NC x 1/2” Hex Washer Thread Cutting Screw 2%
13 9110-92-8A Spacer 1x
14 62-697 #8NC x 1-1/2” Hex Washer Thread Cutting Screw 2%
15 79-483 Interlock Switch, Non-Contact 1%

16 79-277 Connection Box (Flush Mount) 1
17 79-416 Electrical Cover Plate 1
18 62-108 3/8NC x 1”7 GD5 Cap Screw 1
19 63-103 3/8NC Lock Nut 1
20 64-104 3/8” STD. Flat Washer 1
21 79-273 3/8” Conduit - 1/2” Pipe Liquitite Adapter 2xk
22 9103-11-0 Hopper Door Weldment 1x
23 9110-35-0 Door Lug Weldment 2%
24 9110-28-0 Latch Assembly 1x

Not used for Double Door unit

* Double quantity required for Double Door unit

*x Quantity of 3 required for Double Door unit

P32




CENTERED

e INSIDE HOPPER

\ \

| -
T ?ﬁ; ‘ "

/ ] I |

/ J B \

=0
(0 (5) B
ABOVE SHIELD
BOTH SIDES

FOR MODELS - 9103 Apartment Compactor 9/96
ltem Part Number Part Description Qty.
1 74-318 CAUTION - Do Not Remove Access Cover Decal 1
2 74-474 WARNING - Before Opening Door Decal 1
3 74-473 WARNING - Compactor Starts Automatically Decal 1
4 74-319 DANGER - Do Not Enter Decal 2
5 74-270 CAUTION - Safety First Decal 1
6 74-324 CAUTION - Gate Must Be Closed Decal 1
7 74-434 CAUTION - KEEP OUT! Do Not Operate Decal 1
8 74-325 CAUTION - Keep Out Decal 2
9 74-266 K-PAC Decal 2
10 74-276 WARNING - Hydraulic Safety 1

P33



This page intentionally left blank.

P34



	page1
	page2
	page3
	page4
	page5
	page6
	page7
	page8
	page9
	page10
	page11
	page12
	page13
	page14
	page15
	page16
	page17
	page18
	page19
	page20
	page21
	page22
	page23
	page24
	page25
	page26
	page27
	page28
	page29
	page30
	page31
	page32
	page33
	page34

